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1. Name of the medicinal product 

SUMOACTIVE SYRUP  

(Cyproheptadine Hydrochloride, Lysine Hydrochloride, Minerals with Multivitamins Syrup) 

 

2. Qualitative and quantitative composition 

Each 5 ml contains: 

Cyproheptadine Hydrochloride BP 

Eq. to Cyproheptadine Hydrochloride Anhydrous       2 mg 

Lysine Hydrochloride BP                                         150 mg 

Thaimine Hydrochloride (Vitamin B1) BP                  2 mg 

Riboflavin Sodium Phosphate (Vitamin B2) BP          1 mg 

Pyridoxine Hydroxide (Vitamin B6) BP                      1 mg 

Niacinamide BP                                                         7.5 mg 

Zinc Sulfate USP                                                          7 mg 

Manganese Sulfate BP                                               0.8 mg 

Flavoured Syrupy Base                                                  Q.S. 

 

3. Pharmaceutical form 

Oral Syrup.  

Description: A labeled 200 ml amber glass bottle with aluminium cap and measuring cup 

containing yellow coloured flavoured syrup packed in a printed carton along with a package 

insert. 

 

4. Clinical particulars 
   
4.1 Therapeutic indications 

Sumoactive syrup is Activator of appetite in patients with decreased appetite or poor diet (Loss 

of appetite, anorexia). 

 

4.2 Posology and method of administration 

Oral administration. Dosage: Children: 1-2 teaspoonful three times a day.  

Adults: 2 teaspoonful three times a day, or according to doctor's advice. 



 
 

 
                                                                                          

4.3 Contraindications 

Cyproheptadine Hydrochloride is contraindicated in: 

• patients undergoing therapy for an acute asthmatic attack; 

• newborn or premature infants; use in infants has been associated with apnoea, cyanosis and 

respiratory difficulty 

• breast-feeding mothers; 

• patients with known sensitivity to cyproheptadine hydrochloride or drugs with similar chemical 

structure; 

• concurrent use with monoamine oxidase inhibitors; 

• glaucoma; 

• patients with pyloroduodenal obstruction, stenosing peptic ulcer, symptomatic prostatic 

hypertrophy, predisposition to urinary retention or bladder neck obstruction; 

• elderly, debilitated patients. 

 

4.4 Special warnings and precautions for use 

Antihistamines should not be used to treat lower respiratory tract symptoms, including those of 

acute asthma. 

The safety and efficacy of Cyproheptadine Hydrochloride is not established in children under 2 

years old. 

Overdosage of antihistamines, particularly in infants and children, may produce hallucinations, 

central nervous system depression, convulsions, respiratory and cardiac arrest, and death. 

Antihistamines may diminish mental alertness; conversely, particularly in the young child, they 

may occasionally produce excitation. 

Patients should be warned against engaging in activities requiring motor co-ordination and 

mental alertness, such as driving a car or operating machinery (see section 4.7 'Effects on ability 

to drive and use machines'). 

Rarely, prolonged therapy with antihistamines may cause blood dyscrasias. 

Because Cyproheptadine Hydrochloride has an atropine-like action, it should be used cautiously 

in patients with a history of bronchial asthma, increased intra-ocular pressure, hyperthyroidism, 

cardiovascular disease, or hypertension. 

 



 
 

 
                                                                                          

Excipients 

Patients with rare hereditary problems of galactose intolerance, the Lapp lastase deficiency or 

glucose-galactose malabsorption should not take this medicine. 

 

4.5 Interaction with other medicinal products and other forms of interaction 

MAO inhibitors prolong and intensify the anticholinergic effects of antihistamines. 

Antihistamines may have additive effects with alcohol and other CNS depressants, e.g. 

hypnotics, sedatives, tranquillisers and anti-anxiety agents. 

Drugs with anti-serotonin activity, such as cyproheptadine, may interfere with serotonin-

enhancing anti-depressants including selective serotonin re-uptake inhibitors (SSRI's). This may 

result in possible recurrence of depression and related symptoms. 

Cyproheptadine may cause a false positive test result for tricyclic antidepressant drugs (TCA) 

when evaluating a drug screen (e.g. urine, serum). Because cyproheptadine and TCAs may 

produce similar overdose symptoms, physicians should carefully monitor patients for TCA 

toxicity in the event of combined overdose. 

 

4.6 Pregnancy and lactation 

The use of any drug in pregnancy or in women of child-bearing age requires that the potential 

benefit of the drug should be weighed against possible hazards to the embryo and fetus. It is not 

known whether Cyproheptadine Hydrochloride is excreted in human milk, and because of the 

potential for serious adverse reactions in breast-feeding infants from Cyproheptadine 

Hydrochloride, a decision should be made whether to discontinue breast-feeding or to 

discontinue the drug, taking into account the importance of the drug to the mother (see Section 

4.3 'Contra-indications'). 

 

4.7 Effects on ability to drive and use machines 

This product may cause drowsiness and somnolence. Patients receiving it should not drive or 

operate machinery unless it has been shown that their physical and mental capacity remains 

unaffected. 

 

 



 
 

 
                                                                                          

4.8 Undesirable effects 

The side effects that appear frequently are drowsiness and somnolence. Many patients who 

initially complain of drowsiness may no longer do so after the first three to four days of 

continuous administration. 

Side effects reported with antihistamines are: 

Blood and lymphatic system disorders: 

Haemolytic anaemia, leucopenia, agranulocytosis, thrombocytopenia 

Immune system disorders: 

Allergic manifestation of rash and oedema, anaphylactic shock 

Metabolism and nutrition disorders: 

Anorexia, increased appetite 

Psychiatric disorders: 

Confusion, restlessness, excitation, irritability, nervousness, insomnia, aggressive behaviour, 

hallucinations, hysteria and euphoria 

Nervous system disorders: 

Sedation, sleepiness (often transient), dizziness, disturbed coordination, tremor, paraesthesiae, 

neuritis, convulsions, faintness, headache 

Eye disorders: 

Blurred vision, diplopia 

Ear and labyrinth disorders: 

Acute labyrinthitis, tinnitus, vertigo 

Cardiac disorders: 

Palpitation, tachycardia, extrasystoles 

Vascular disorders: 

Hypotension 

 

Respiratory, thoracic and mediastinal disorders: 

Thickening of bronchial secretions, dryness of nose and throat, tightness of chest and wheezing, 

nasal stuffiness, epistaxis 

Gastrointestinal disorder: 

Dryness of mouth, epigastric distress, nausea, vomiting, diarrhoea, constipation 



 
 

 
                                                                                          

Hepato-biliary disorders: 

Cholestasis, hepatic failure, hepatitis, hepatic function abnormality, jaundices 

Skin and subcutaneous tissue disorders: 

Urticaria, photosensitivity, excessive perspiration 

Renal and urinary disorders: 

Frequency and difficulty of micturition, urinary retention 

Reproductive system and breast disorders: 

Early menses 

 

4.9 Overdose 

Antihistamine overdosage reactions may vary from CNS depression or stimulation to 

convulsions respiratory and cardiac arrest and death, especially in infants and children. Atropine-

like and gastro-intestinal symptoms may occur. 

If vomiting has not occurred spontaneously, it should be induced in the conscious patient with 

syrup of ipecac. If the patient cannot vomit, gastric lavage with isotonic or half isotonic saline is 

indicated, followed by activated charcoal. Precautions against aspiration must be taken, 

especially in infants and children. 

Life-threatening CNS signs and symptoms should be treated appropriately. 

Saline cathartics usefully draw water into the bowel by osmosis to dilute bowel content rapidly. 

Central stimulants must not be used, but vasopressors may be used to counteract hypotension. 

 

5. Pharmacological properties 

 

5.1 Pharmacodynamic properties 

Cyproheptadine competes with free histamine for the binding to HA-receptor sites. This reduces 

the effects of histamine on HA receptors; which leads to a reduction of the negative symptoms 

caused by histamine HA-receptor binding. Cyproheptadine also competes with serotonin at the 

receptor sites in smooth muscle in the gut and elsewhere. The antagonism with serotonin on the 

appetite center in the hypothalamus may explain the ability of cyproheptadine to stimulate 

appetite. 



 
 

 
                                                                                          

Lysine ensures adequate absorption of calcium; helps form collagen (which is the bone cartilage 

and connective tissue); aid for the production of antibodies, hormones and enzymes. It is 

believed that the thiamine mechanism of action on the endothelial cells is bound to a glycation 

reduction of intracellular proteins by redirecting the glycolytic flux. 

Vitamin B1 is mainly transported in the form of thiamine, whilst the active forms are 

phosphorylated derivatives of thiamine. There are five natural thiamine phosphate derivatives 

known: thiamine monophosphate (WAC), thiamine diphosphate (ThDP), also called thiamin 

pyrophosphate (TPP), thiamine triphosphate (THTP), adenosine thiamine triphosphate recently 

discovered (AThTP) and adenosine thiamine diphosphate. Each compound has unique features, 

however, most are involved as co-enzymes. 

Riboflavin or vitamin B2 is an easily absorbed, water-soluble micronutrient with a key role in 

maintaining human health. Riboflavin helps in the prevention or treatment of many types of eye 

disorders, including some cases of cataracts. 

Vitamin B6 is the collective term for a group of three related compounds, pyridoxine (PN), 

pyridoxal (PL) and pyridoxamine (PM), and their phosphate derivatives pyridoxine 5'-m 

phosphate (PNP), the pyridoxal 5'-phosphate (PLP) and pyridoxamine 5'-phosphate (PMP). 

While all of these six compounds must be technically referred to as vitamin B6, the term is often 

used interchangeably with one of them, pyridoxine. Vitamin B6, mainly in its form of coenzyme 

biologically active pyridoxal-5'-phosphate, is involved in a wide range of biochemical reactions, 

including the metabolism of amino acids and glycogen synthesis of nucleic acids, hemoglobin 

and other sphingolipids, and synthesis of neurotransmitters serotonin, dopamine, norepinephrine, 

and gamma-aminobutyric acid (GABA). 

Niacinamide binds to the nicotinate phosphoribosyltransferase phyrophsopate D-ribonucleotide, 

the nicotinic acid phosphoribosyltransferase, nicotinate N-methyltransferase and receiver niacin. 

Niacin is the precursor of nicotinamide adenine dinucleotide (NAD) and nicotinamide adenine 

dinucleotide phosphate (NADP), which are essential cofactors for dozens of enzymes. The 

mechanism by which niacin exerts its lipid lowering effects is not well understood but may 

involve several actions, including a decrease in hepatic triglyceride esterification. Treatment with 

niacin also decreases levels of apolipoprotein B-100 (apo B), the major protein component of 

VLDL (very low density lipoprotein) and LDL serum fractions. 



 
 

 
                                                                                          

Zinc is necessary for the proper functioning of over 200 metallo enzymes, including carbonic 

anhydrase, the carboxypeptidase, alcohol dehydrogenase, alkaline phosphatase, and RNA 

polymerase. It is also necessary to maintain the structure of nucleic acids, proteins and cell 

membranes. The physiological functions include zinc-dependent growth and cell division, sexual 

maturation and reproduction, dark adaptation and night vision, wound healing, immunity of the 

host, the acuity of taste and olfactory acuity. 

Manganese is an activator for enzymes such as polysaccharide polymerase, arginase liver, 

cholinesterase and pyruvate carboxylase. It can also be a cofactor in lipid, protein and 

carbohydrate metabolism. 

 

5.2 Pharmacokinetic properties 

Absorption 

Cyproheptadine is well absorbed after oral administration.  

Lysine is absorbed from the lumen of the small intestine into the enterocytes by active transport 

processes.  

Thiamine is absorbed mainly by the duodenum, by active and passive process.  

Vitamin B1, vitamin B2 and Vitamin B6 are readily absorbed by the gastrointestinal tract, except 

in malabsorption syndromes.  

Pyridoxine is absorbed mainly in the jejunum. 

Niacinamide is efficiently absorbed from the stomach and small intestine. 

Zinc is mainly absorbed by the duodenum and ileum. 

Metabolism 

Hepatic and some renal. 

Route of elimination 

Stools and urine. 

 

5.3 Preclinical safety data 

No relevant information. 

 

 

 



6. Pharmaceutical particulars

6.1 List of excipients 

Sr. No. Excipients Specification 

1. Liquid Sorbitol 70% BP 

2. Glycerol BP 

3. Sodium methyl paraben BP 

4. Sodium propyl paraben BP 

5. Citric acid monohydrate BP 

6. Propylene glycol BP 

7. Disodium EDTA BP 

8. Flavour  pineapple IHS 

9. Sodium Meta Bi sulfite BP 

10. Sucralose BP 

11. Xanthan gum BP 

12. Purified water BP 

13. Sodium hydroxide solution BP 

6.2 Incompatibilities 

Not applicable. 

6.3 Shelf life  

24 months 



 
 

 
                                                                                          

6.4 Special precautions for storage 

 Store at a temperature not exceeding 30oC. Protect from light.  

 

6.5 Nature and contents of container 

 200 ml Amber Glass Bottle  

 

6.6 Special precautions for disposal and other handling 

 Not applicable.  

 

7. Marketing authorisation holder 
 
Company Name 

Address              

Country               

Phone  

Fax 

E-mail 

: GB PHARMA LIMITED 

:65 Chatsworth Road,London NW2 4BG 

:United Kingdom 

:+44 (0)2088301057 

:+ 44 (0) 2088304807 

:info@gbpharma.co.uk 

 

 


